e s

o'

e s e

S5 141 RS

trategic Water Supply Plan







\y 'a
CXIr
NORMAN UTILITIES AUTHORITY
2060 STRATEGIC WATER SUPPLY PLAN

NORMAN, OKLAHOMA

AMBERL.
WOOTEN

AUGUST 2014

FINAL

903 EAST 104TH STREET, SUITE 320 « KANSAS CITY, MISSOURI 64131 « (816) 942-5027 « FAX (816) 326-6701
pw://Carollo/Documents/Client/OK/Norman/8956A00/Deliverables/Report/_Cover-TOC-LOA.docx (Final)






NORMAN UTILITIES AUTHORITY
2060 STRATEGIC WATER SUPPLY PLAN
NORMAN, OKLAHOMA

TABLE OF CONTENTS

Page No.

EXECUTIVE SUMMARY ...ttt ettt e e e e e e st e e e e e e e e s nnnnnneeeeeee s ES-1
ES.1 PROJECTED DEMANDS AND SUPPLY SHORTAGES ........cccoiiiviiiieeeieeee ES-1
ES.2  SUPPLY PORTFOLIOS .....ooiiiiiiiiittiee ettt e e aa e ES-2
[...]
irrigation (with or without restrictions depending on level of treatment) or some non-potable
industrial uses. In 2012, the Oklahoma Department of Environmental Quality (ODEQ)
finalized formal regulations for NPR in Oklahoma, governing the treatment, water quality,
and application and management requirements specific to numerous types of NPR. NPR is
already in place in Norman, with treated effluent from Norman’'s WRF used to irrigate the
University of Oklahoma’s golf course and with additional non-potable use at the WRF site
itself.

3.2.2.1 Description of Supply Source

To support an analysis of potential candidates for conversion from potable supply to NPR,
NUA provided a list of its top 200 highest water users and monthly water use amounts. The
ratio of summer water use to winter water use was calculated for each of these users.
Customers with high ratios were initially identified as potential candidates for non-potable
irrigation reuse, and validated to confirm their likelihood of significant outdoor water use.
Next, a list of potential industrial customers (those that could use non-potable water for
cooling or other processes) was developed. These irrigation and industrial potential
customer lists were combined with known future developments to create a comprehensive
potential customer list showing location, along with average and peak day expected non-
potable water use.

Potential customers located near the WRF were identified as conceptual candidates for a
first-phase NPR expansion project. Sites closer to the WRF — the source of the water
supply — can be served by reuse systems with less piping and pumping infrastructure and
associated capital and operating costs.

The project proposes to serve approximately 21 customers using three main distribution
pipelines. Phase | of the expanded NPR system, illustrated in Figure 3.3, would have an
average day demand of 0.8 mgd and peak day demand 4.6 mgd. However, the piping
associated with Phase | was sized for future flows (based on estimates of potential Phase I
customers’ needs that are located farther away from the WRF). Upgrades to the existing
WRF would be needed, only for the portion of WRF that would be distributed to NPR
customers on a peak day, in accordance with ODEQ regulations. Approximately 6.5 million
gallons of system storage is proposed to reduce the WRF reuse treatment process capacity
needed to approximately 2.7 mgd.

3.2.2.2 Challenges Associated with Non-Potable Reuse

NPR is gaining acceptance in the public and is increasingly an important component of how
communities in Oklahoma efficiently meet their water demands. Because Norman already
has an NPR program in place, many of the challenges have already been addressed.
However, by implementing this supply option, the amount of flow discharged from the
Norman WREF to the Canadian River would be reduced. The minimum amount of flow, if
any, that would need to be discharged to the Canadian River may be subject to analyses
by, and negotiation with, OWRB. In addition, future instream flow programs adopted and

August 2014 3-25

pw://Carollo/Documents/Client/OK/Norman/8956A00/Deliverables/Report/Ch03.docx (Final)



implemented in Oklahoma, if any, could affect the amount that would need to be discharged
and thus affect the amount available for NPR. Overall, the amount of water that would be
reused under this supply option is a small portion of the total effluent generated at the WRF,
suggesting that this may not be a significant challenge for this supply option.

However, the availability of reclaimed water from the WREF is fairly certain. Even with
continued/increased conservation, there will always be a relatively constant daily flow of
wastewater treated at the Norman WRF. Evaluations of this source assumed that Phase |
NPR expansion would occur in the southern and central portions of Norman delivered via
conveyance infrastructure from the existing WRF on Norman'’s south side. However, if a
North WRF were constructed, it would become more cost-effective to serve candidate NPR
sites in the northern portion of the city as part of a Phase Il expansion.

3.2.2.3 Opinion of Capital Cost

Capital costs associated with the upgrades and expansions at the WRF are associated with
WRF process upgrades, based on improvements described in the Engineering Report
Phase Il Wastewater Treatment Plant Improvements (Norman, 2011). This report proposed
using liquid sodium hypochlorite and filtration to meet ODEQ Category 2 reuse
requirements. ODEQ'’s Category 2 allows essentially unrestricted use for turf irrigation.
Costs were taken from this report and escalated to 2012 dollars then adjusted to reflect
different treatment process sizing as described in Chapter 2. Approximately 6.5 million
gallons of storage is incorporated in the system, which allows the treatment process train
for the NPR portion of plant flows to be sized for 2.8 mgd instead of matching the peak NPR
demand of 4.6 mgd. Additionally, pumping and new distribution piping are required for
distributing water into the NPR system. Costs for those facilities were estimated for the
Phase | NPR system expansion as part of the 2060 SWSP.

3.2.2.4 Summary of Supply Option

Table 3.9 summarizes information on expanded NPR using reclaimed water from the
Norman WRF.

3-26 August 2014

pw://Carollo/Documents/Client/OK/Norman/8956A00/Deliverables/Report/Ch03.docx (Final)



- T T ' —
=T [ THITES E 0 HJ? Eamadil
0 | Ly
! [ Future | N
] | —_] ’—‘ Duck P Expansion
- | | N — i L . .
— rF:_ milE== ﬁ[ 7 7 Ij[:] L
= Ve
(-
—I__ CiJ_[ Madison S ' - \_/q
— 1 rs L
E aT — Future
’T L] Th Expansion \ - T
7 : 12“
%, \J ,J—U ) E Imhoff Rd {z) ighway 9
[ S
E Cros e
Ch Chicks
Nation
dZ( Industries
o T
“ o )
x\ § E Cedar Ln
iy oo [ M |
Norman WRF . 2
with Additional Treatment i
Ilzf_Ujj'i g s
'1—:| obblestone
0 olf Course
= New DNPR Pipeline CONCEPTUAL PHASE | NON-POTABLE WATER REUSE
- Storage Tank
FIGURE 3.3
NORMAN UTILITIES AUTHORITY
Y | 2060 STRATEGIC WATER SUPPLY PLAN
&  o— | ap=lnil-g | @ TETRA TECH
.

pw://Carollo/Documents/Client/OK/Norman/8956A00/Deliverables/Report/Fig03_03.docx (Final)






Table 3.9 New Local Water Supply Source — Non-potable Reuse

Existing Demand Reduction Available to AFY N/A
Norman mgd N/A
Proposed Demand Reduction Available to AFY 850
Norman®™ mgd 0.8
Percent reduction in projected 2060

demands® Percent 5
NPR Transmission Distance Miles 8

Advanced wastewater
Water Treatment Process® treatment to meet ODEQ
Category 2 reuse

Known Long-term Reliability Issues WREF effluent is highly reliable

ODEQ rules are in place for
non-potable reuse. Significant
ability to control

Known Implementation Issues implementation locally.
Potential requirements for

continued discharges from
WREF to Canadian River.

Opinion of Capital Costs 2012 $ $37,000,000
Unit Capital Cost of Source® $/IAFY $22,000
Notes:

(1) Sized based on potential customers for Phase | NPR expansion project (0.8 mgd annual
average) plus excess pipeline capacity for future customers (total 1.5 mgd annual average).
Phase | peak day demand reduction is estimated at 4.6 mgd.

(2) Proposed demand reduction divided by Norman'’s projected 2060 demands (29.1 mgd).

(3) Unit capital cost is capital cost associated with source divided by proposed firm yield.
Rehabilitation/replacement costs were not assessed in initial source screening.

(4) WRF upgrades assumed are described in the Engineering Report Phase Il Wastewater
Treatment Plant Improvements (Norman, 2011).

(5) Summed and converted values may vary slightly due to rounding.

3.2.3 Lake Thunderbird Augmentation (IPR)

This source evaluates augmenting, or supplementing, water supplies in Lake Thunderbird
with highly treated water from Norman’s WRF, with a primary goal of increasing the reliable
yield from the lake. This is one type of indirect potable reuse (IPR), defined as potable
reuse because it is used to augment potable water supply sources that are treated to
drinking water standards, and designated as indirect reuse because it includes discharge to
a water body where dilution and natural attenuation of certain parameters can occur before
it is diverted from that water body for further treatment to potable standards.

August 2014 3-29

pw://Carollo/Documents/Client/OK/Norman/8956A00/Deliverables/Report/Ch03.docx (Final)




In contrast, direct potable reuse would involve directly piping treated water from a WRF,
with advanced treatment directly to the water treatment plant then into the potable
distribution piping network. Direct potable reuse is not widely practiced in the U.S., but is
being intensively researched with regard to treatment requirements, water quality
requirements, process reliability, and public acceptability.

3.2.3.1 Description of Supply Source

The 2060 SWSP evaluation of Lake Thunderbird augmentation was based on a recent
COMCD study that evaluated augmenting Lake Thunderbird using 15 mgd of reclaimed water
from the City of Moore and/or Norman (COMCD, 2012). The COMCD study recommended
augmenting Lake Thunderbird with 15 mgd of treated water from WRFs ((5 mgd from the
Moore Wastewater Treatment Plant (WWTP) and 10 mgd from the Norman WRF)), phased in
5-mgd increments over the course of approximately 20 years. The COMCD study estimated
that this augmentation would provide an additional yield of 15 mgd from Lake Thunderbird.
The COMCD study did not estimate losses due to seepage and evaporation in Dave Blue
Creek, which may lower the firm yield of this source for Norman slightly.

For the 2060 SWSP, analyses were based on augmenting Lake Thunderbird using only
reclaimed water from the Norman WRF, as illustrated in Figure 3.4. Consistent with the
COMCD study, it was assumed that the amount of water delivered to Lake Thunderbird would
be available for raw water use (meaning seepage and evaporation losses were assumed to be
negligible). It was assumed that augmentation with treated water from the WRF would be
carefully managed to maximize the net additional yield from Lake Thunderbird.

Norman is projected to have wastewater flows totaling nearly 21 mgd by 2060 (Norman, 2011),
with approximately 17 mgd in the southern collection basin (i.e., tributary to Norman'’s existing
WRF). For preliminary screening of supply sources, it was assumed that 15 mgd would be
available to augment and then be recovered from Lake Thunderbird. However, for portfolio
development (Chapter 4), other augmentation quantities may be used. More advanced
treatment would be required at the Norman WRF to produce high quality water necessary for
augmentation, particularly given the state’s designation of Lake Thunderbird as a SWS.

The COMCD study assumed WRF improvements including the conversion of the primary
clarifiers to anaerobic zones, the construction of a new anoxic basin, the addition of new
recycle pumps and piping for mixed liquor suspended solids (MLSS) between reactors, the
addition of a centrifuge for waste activated sludge (WAS) thickening, the addition of
diamond cloth filtration, the addition of a new chemical system, and other miscellaneous
piping and pumps (COMCD, 2012). Endocrine disrupting compounds (EDCs) include a
variety of compounds commonly present in municipal wastewater, and/or those that may
pose a potential human health concern depending on their concentration levels and based
on current toxicological understanding. While EDCs are not currently regulated at the state
or federal level, the 2060 SWSP assumed additional treatment using biofiltration and ozone
for the portion of WRF flow that would be reclaimed and sent to Lake Thunderbird. These
assumptions were made to address concerns about the impacts of EDCs in reclaimed
water used for potable supply augmentation, and to provide a conservatively high estimate
of capital and operating costs for the Lake Thunderbird augmentation project.

3-30 August 2014

pw://Carollo/Documents/Client/OK/Norman/8956A00/Deliverables/Report/Ch03.docx (Final)



(/\ Dave Blue Creek
=== New Raw Water Line
- Existing Norman Water Treatment Plant
I  Existing Norman Water Reclamation Facility
_ PR |
L 5 T3 FFREES @ TETRA TECH
S_ . Ss=7 F =

pw://Carollo/Documents/Client/OK/Norman/8956A00/Deliverables/Report/Fig03_04.docx (Final)

Al
- - - - {
N NSt
N |_|"L 11_:;
T A 1T 1T = T T
:r\ - SYEEEVEET. T SHE ST
b 1%ih 4B tH%Lv'”ﬂAl # AJ_ |
o L L e T T
I _— NORMAN WTP _-|_ ‘! f]m'—,_; £ - | j”ﬁ l > i |
\ :\ll_%:lééx\'/r-lrgmso) __’L A RBIR !
AN TR
- - . ‘ Pl ;
- » BT R:Tri e -
NN AN e i s
,&%\p > L NORMAN WRF WITH 3 R ) IR T lll
\AiDITIONALTRE_ATMENT I | EI s |

RmEN
. L
CONCEPTUAL LAKE THUNDERBIRD

AUGMENTATION

FIGURE 3.4

NORMAN UTILITIES AUTHORITY
2060 STRATEGIC WATER SUPPLY PLAN







Treated water would be pumped approximately 4 miles from the Norman WRF to Dave
Blue Creek, which feeds Lake Thunderbird by gravity (COMCD, 2012). Lake Thunderbird
would serve as a terminal storage reservoir for the augmented supply. From Lake
Thunderbird, water would be withdrawn using a new intake, then pumped through a new
42-inch, 15-mile long raw water pipeline parallel to the existing pipeline from Lake
Thunderbird to an new WTP that uses conventional treatment with softening. To meet 2060
demands, the new WTP peak capacity would be sized at 28.5 mgd.

3.2.3.2 Challenges Associated with Lake Thunderbird Augmentation

There are several specific challenges associated with augmenting Lake Thunderbird.

* There are currently no state or federal regulations governing IPR, but ODEQ has
been tasked by the legislature with developing rules for IPR.

* Lake Thunderbird is listed as a SWS, meaning that no discharges will be allowed
that increase the load of any pollutant. ODEQ has not established protocol for
evaluating or demonstrating compliance with this requirement, as further discussed
in the COMCD Lake Thunderbird Augmentation study (COMCD, 2012). NUA staff
has initiated discussions with ODEQ, OWRB, members of the legislature, and other
regional partners in further defining how discharges could be implemented at Lake
Thunderbird and other designated SWS water bodies.

* COMCD, who has responsibility for operating and maintaining facilities at Lake
Thunderbird, is actively pursuing augmenting Lake Thunderbird (immediately using
raw water purchased from Oklahoma City and long-term through IPR). An
intergovernmental agreement with COMCD and the other two member cities would
be necessary to use Lake Thunderbird as storage for reclaimed water. Among other
things, it is anticipated that such an agreement would establish the terms of the
supply augmentation (quantity and quality), the increased allocation of reservoir
yield to Norman, and the methodology for allocating costs of maintaining and
operating the reservoir in light of Norman'’s increased use of the lake.

e Seepage and evaporation are concerns with discharging treated water from the
WREF into Dave Blue Creek to transport it to Lake Thunderbird. Lake evaporation is
a function of the surface area of the water stored in the lake at any given time, which
may not be significantly increased with the proposed augmentation of supplies. The
COMCD study did not account for these losses, and thus the additional yield will
likely be some amount less than flow sent to the reservoir.

* By implementing this supply option, the amount of flow discharged from the Norman
WREF to the Canadian River would be reduced. While there is some reuse in place in
Oklahoma, there is no precedent in the state for redirecting a major proportion of
existing WRF discharges for beneficial reuse. The minimum amount of flow, if any,
that would need to be discharged to the Canadian River would be subject to
analyses by, and negotiation with, OWRB. In addition, future instream flow
programs adopted and implemented in Oklahoma, if any, could affect the amount
that would need to be discharged and thus affect the amount available for Lake
Thunderbird augmentation.

August 2014 3-33

pw://Carollo/Documents/Client/OK/Norman/8956A00/Deliverables/Report/Ch03.docx (Final)